Hav2 P.B2-19

©4: 30

1993.04-15

803 533 43010

~-SALES DEPT

FROM :8.Y.P.

MErMIN rmariv

TRACTOR - - MODEL NUMBER BI12970A

ELECTRICAL

——
——
———
-

ISR SCLeCRLLR™

TR ek e e -

L v

—_— -
—




803 533 439508 1993,.04-15 @4: 30 472 P.B319

TRACTOR - - MODEL NUMBER BI12970A

FROM :1A.Y.P.-SALES DEFT

ELECTRICAL

KEY PART ‘
NO. No. DESCRIPTION

73640400 Nut, Hex, Keps 1/4-20 UNC

1
2 108423X Assembly, Cable
3 144924 Battery
5 108236X Bracket, Switch
6 109553X Switch, Interlock (4 Tetm)
8 17021008 Screw, Hex Head, Tapping
#10-24 x 1/2
9 140401 Key, Moided
10 141226 Cover, Key, Ignition
11 140400 Nut, Ignition
12 144921 Switch, Ignition

15 121305X - Switch, Plunger
.17 108824X Fuse
18 128353 Assernbly, Cable
19 146064 . Harness, Ignition
20 73350400 Nut, Hex, Jam 1/4-26
21 10090400 Washer, Lock 1/4
22 71110408 Bolt, Hex 1/4-20 312 Grade 5
24 131863 Cover, Terminal
25 148673 Solenoid
26 74760412 Bolt, Hex Head /4220 UNC x 3/4
27 19091016 Washer 9/32(x 5/8 x 16 Gauge
28 10040400 Washer, Lock,'Hvy. Hel. Spring 1/4
30 73220400 Nut, Hex,/Fin\ 1/4-20
31 4152) Bulb Light
32 1386850 Harness-Asm Light
33 110712X Switeh-Light
36 11150400 Washer, Liock Int. Tooth 1/4

38 141735 Bracket8witch Clutch
§5 17490508 Screw-Thdrol 5/16 - 18 x 1/2
70 140413 Harhess, Engine

NOTE: All componént dimensians given in U.S. inches
1inch =254 mm )




FROM :R.Y.P.-SALES DEFT

REPAIR PARTS .
TRACTOR - - MODEL NUMBER BI12970A

HOOD

203 533 4900

1999.@4-15 B4: 30 #472 P.O4-13

KEY PART

NO.

QRNGNA LN

NO.

124857X
73640400
18031416
74780412
130888
122549X
122548X
17521312
73800400

DESCRIPTION

Bolt Hex 1/4 - 2034

Nut, Keps, Hex

Support, Pivet, Mood
Washer 8/22X5/8 x 18 Gs.
Bolt, Shollger
Bracker,Hood, Rh

Bracket, "Noed, Lh

Nut Lockw/ins. 1/4 - 20 INC
Duet, Air

KEY PART
NO. NO. DESCRIPTION
10 123693X Bracket, Hood
11 132918X520 Hoed
12 122035X Lens
13 127029X Grill
14 2751R Clip Line Fuel 13/32 Mtg Hole
18 19111118 Washer 11/32 x 11/16 x 16 Ga_ -
12 11030400 Washer Lock 1.4 Int/Ext. Tooth

NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm




FROM :R.Y.P.-SALES DEPT

" REmF & UFF E N  RE 2 B W .

B3 533 43901

19939.04-15

@4: 30 472 P.D5-19

'TRACTOR - - MODEL NUMBER BI12970A

FENDER / CHASSIS

KEY PART ,
NO. NO. DESCRIPTION

1 1298965 Case, Battery

2 19132012 Washer 13/22x4-1/4 x 12 Ga.

3 17490812 Screw, Hex Washer Head, Thdrol

. 3/8 - 16 x 3+

4 124181X Spring, Cempression, Seat

5 127115X82¢0 Plats, Fender :

68 109506X Clamp, Hosz

7 124144X Pad;-Footrest

8 174390512 Screw, Hex Washer Head,

Thar-5/16 - 18 x 3/4

g 126895X Console, Shift Conirol
10 139783 Bar, Shift Lock
11 1 24346X Nut, Self-Threading 3/16
12 145190 Chassis, Assembly, Weldrment
13 109238X Tube, Battery Drain

KEY PART

NO.

14
15
16
17
18
19
20
21
22
23
25

NO.

73680500
73640400
141736
140782
126470X
1409568X520
19081413
140297
17480508
72110506
17190516

DESCRIPTICN

Nut, Crownlock 5/16 - 18.
Nut, Hex Keps 1/4 - 20
Switch Actuator

Drawbar

Clip, Insulated
Fender/Footrest

Washer 9/32 x 7/8 x 13 Ga.
Bracket, Depth Stop

" Screw, Thdrl 5/16 - 18 x 1/2

Bolt, Carriage 5/16 - 18 x 3/4
Screw Hex Wsh Hd,
Thdrol 5/16-18 x 1

' NOTE: All component dimensions given in U.S. inches

1 inch = 25.4 mm




803 533 43961 1999, 04-15 ©4: 31 #4772 P.O6-19

FFROM :R.Y.P.-SALES DEPT

HEFPAIK PARTS -
" TRACTOR - - MODEL NUMBER BI12970A

' SEAT

KEY PART : KEY PART
NO. NO. DESCRIPTION NO. No. DESCRIPTION
1 72050411 Bolt, Carriage 1/4°20 x'1-3/8 15 19171912 Washer- 17/32 x 1-3/16 x 12 Gauge
2 127427X Seat o 16 127018X Bolt, Shoulder ‘
4 78800500 Nut, Lock Hexwing. 5/16-18 18 123878X Locknut, Hex, Large, Flange
5 139888 Bolt, Shouidar\5/16-18 UNC 18  121248X Bushing, Snap "
8 145006 Clip, Push-In 20 121250X Spring, Compression
B 747806818 Boit, Hex\Fir3/8-16 UNC x 1 21 134300 Spacer, Split, Large .28 Id. x .96
9 140551 Bracket; Pivot, Seat 22 121248X Bracket, Switch, Mounting
11 18133210 Washer\{3/32 x 2 x 10 Gauge 23 140552 Pan, Seat '
12 78800600 Nut, Leek:Hex w/Wsh 3/8-16 UNC
13 74780814 Bolt Fin Hex 1/2-13 X 7/8 Gr. 5 NOTE: Al ‘component dimensions given in U.S. Inches
14 10040800 Washer LockHvy Hicl Spr, 1/2 1irch = 25.4 mm




FROM :A.Y.P.-SALES DEPT

HEFAIK PAHKIS
TRACTOR - - MODEL NUMBER BI12970A

DASHBOARD

803 533 4308

1999:04-15 04:31 #472 P.O7-19

KEY PART

NO.

NN D WN -

NO.

141523
138302
123487X
B8544R
8548R
73640400
2751R
19091218

DESCRIFTION

Cap, Fuel '
Assembly, Dash & Fuel Tank
Claimp, Hose

" Line, Fuel

Line, Fuel

Nut, Hex, Keps 1/4-20

Clip, Fusl Line

Washer 9/32 x 3/4 x 16 Gauge

KEY PART

NO. NO. DESCRIPTION

17 72110404 Bolt, Carriage 1/4-20 x 1/2 Grade 5
18 131886 Support Assembly, Dash

19 134744 Brace, Crass ,

20 17080408 - Screw, Self-Tapping 1/4-20 x 1/2
21 134014 Plug, Dome

NOTE: All compon"ant dimensions, given in U.S. Inches

1 inch = 25.4 mrmn




FROM :R.Y.P.-SALES DEPT

REPAIR PARTS
| TRACTOR - - MODEL NUMBER BI12970A

STEERING WHEEL

KEY PART

Nol

N O OUhWOND -

NO.

121584X
7810H
19133808
140044
121897X
17431008

102803X

DESCRIPTIGN

Insert, Steering'Wheel

Locknui 3/8-24 UNF

Washer 13/32 x 2-3/8 x 8 Gauge
Wheel, Steering

Sleeve, Stesring

Screw, Hex Self-Tapping

#10-16 x 1/2

Bushing, Steering

B@3 S33 49606

KEY PART
NO. No.

8 123851X
8 124210X
10 123438X
11 12000045
12 19211616
13 104820X

1999:@4-15 04331 #a72 P.@8-13

DESCRIPTION

Shaft, Steering

Clip, Steering

Bushing, Lower, Steering
Ring. Retaining

Washer 21/32 x 1 x 16 Gauge
Adaptor, Steering Wheel -

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

10




FROM :R.Y.P.-SALES DEPT S83 533 4900 1999.04-15 B4:32 #4772 P.B3.719

" EREEEY F WEE L W SRy b E

TRACTOR - - MODEL NUMBER BI12970A
SECTOR GEAR/ AXLE SUPPORT

14

13
| 2
1

12\+ -
. N 5

1

mbk
[ Y

ol
o

KEY PART KEY PART
NO. No. DESCRIPTION NO. No. DESCRIPTION
1 132568 Link, Drag 12 126847X Bushing
2 74780828 Balt, Hex, Fin. 1/2/13\x 1-3/4 13 74760512 Bolt, Hex 5/16-18 UNC x 3/4
5 121926X Gear, Sector 14 19111416 Washer 11/32 x 7/8 x 16 Gauge
6 121927X Bushing 15 72110608 Bolt, Carriage 3/8-16 UNC x 3/4
7 73030800 Nut, Heavy, Hex, Top Lock 17 1370886 Support, Front Axle
1/2-13 UNC 20 73680600 Nut, Crownlock 3/8-16
8 126472X Clip, Wire 21 73680500 Nut, Crownlock 5/16-18
8 73880800 Nut, Crownlock 1/2-13
;19 76020412 Pin, Cotter/8 x 3/4 NOTE: All cornponent dirnensions given in' U.S. inches

19131318 Waslier-13/32 x 13/16 x 16 Gauge 1 inch = 25.4 mm

11




1999, 04-15 24:32 #4772 P.10-19

FROM :R.Y.P.-SALES DEPT 803 533 4300

REPAIR PARTS
TRACTOR - - MODEL NUMBER BI12970A

FRONT AXLE

i

KEY PART , o KEY PART
NO. NoO. DESCRIPTION : NO. NO, DESCRIPTION
1 121232X Cap, Spindle 11 128847X Bushing
2 12000029 Ring, Klip : 12 130465 Rod, Tie
3 121748X = Washer 25/32 x\1-5/8 x 16 Gauge 13 137061 Spindle Assembly, LH
4 3366R Bearing Col, Strgy - 14 74011058 Bolt, Hex 5/8 - 11 x 3-1/2
5 142033 = Axle, Front — 15 73901000 Nut, Lock Flange 5/8 - 11
6 6266H Bearing  Thitust 16 110438X Spacer Beating Axle Front
7 137082 Spindle Assembly, RH 17 6855M Fitting Grease
8 121748X asher-25/32 x 1-1/4 x 16 Gauge 18 19272016 Washer 27/32 x 1-1/4 x 18 Ga.
9 76020412 Pin, Cotter 1/8 x 3/4 : : . ] . . .
10 19131316 Washer 13/32 x 13/16 x 16 Gauge NOTE: All component dimensions given in U.S. inches

1 inch = 25.4 mm

12

Y r—




FROM iA.Y.P.~-SALES DEPT S@3 533 4908 1999.349-15 B4: 32 #472 P.11/19

REPAIR PARTS
"TRACTOR - - MODEL NUMBER B112970A

BRAKE / REAR MOWER LIFT ASSEMBLY

KEY PART ‘ KEY - PART
NO. NO. DESCRIPTION | NG. NO. DESCRIPTION
1 71673 Cap, Plunger 16 18251818 Washer 25/32 x 1-1/8 x 16 Gauge
2 123438X Rod, Parking Braks~ . 17 12000034 Ring, Kii 5
3 123437X Bracket Parkmg orake 1B 108888X Sprlng rake Rod
4 8883R Cover, Pedal 19 73680600  Nut, Crownlock 3/8-16
5 132205 Bracket Assy., Clutch Pedal, LH 20 73350800 Nut Hex, Jam 3/8-16 UNC
6 76020312 Pin, Cotler2/32 x 3/4 - 21 131460 Rod Rear Brake
7 19131016 Wash(ar 13/32 x 5/8 x 16 Gauge 27 136780 Link, Lift Rear
8 17490508 . Screw, Heéx/ Thd. Roll. 28 140777 Assembly, Rear Mower Lift
) 5/16:18% x1/2 289 72110506 Bolt, Carrlage 5/16-18 UNC x 3/4
9 76020412 Pin-Colter 1/8 x 3/4. 30 73510500 Nut, Keps 5/16-18 UNC
10 19131316 Washer- 13/32 x 13/16 x 16 Gauge 31 133085 ) Spnng Counterbalance
11  123543X Rod. Front Brake 32 133721 Link, Lift Lever .
12 139934 Assembly, Clutch/Brake Pedal 33 493sM Retainer Spring
13 123394X Rod, Clutch
14 121978X Bracket, Lift, Shaft ‘ . NOTE: All component dimensions given in U_S. inches
15 133332 Assembly, Brake, Pivot, Arm 1inch = 25.4 mm

13




FROM :A,.Y.P.-SALES DEPT
MNErAIN FANIYD

TRACTOR - - MODEL NUMBER BI12970A

ENGINE / THROTTLE

KEY PART

NO.

el

VONOG pwn

10

NO.
17080408
133025

71070512

10040500
125593X
11050600
121084X
19101218
10040400

-------

DESCRIPTION

Screw, Hex, Thread C{fting

1/4-20 x 1/2

Control, Throttle

Engine, B&S, (Maga/\No. 289707)
Screw, Hex Hand Cap

5/18-18 x 3/4 '
Washer, Lock-tvy Hicl Sprng 5/16
Gasket, Exhaust

. Washer Lock Ext. Tooth 3/8

Bolt, Skcuider
Washar-5/16 x 3/4 x 16 Gauge
Washer, Lock, Hvy Hiel Spring 1/4
Bolt, Hex, Fin, 1/4-20 UNC x 3/4
(Order from Engine mfg.)

883 533 4308

19939.:04-15

KEY PART
NO. No.

12 137437
13 1073286L
14 17030808
15 137180
16 127951
17 174890624

18 73510600
19 2751R
39. 73510400

B4: 33 #4T2 P.12-19

SPARK ARRESTER KIT

DESCRIPTION

Muifler
Deflector, Muffler

Screw, Spiderloc

Kit, Spark Arrester (Optional)
Stop, Throtile .2000 HPM
Screw, Hex Washer Head, Thd.
Roll. 3/8-18 x 1-1/2

Nut Keps Hex 3/8 - 16

Clip Line Fuel 13/32

Nut, Keps, Hex 1/4-20

NOTE: All component dimensions given in U.S. inches
linch=254 mm"




FROM :A.Y.P.-SALES DEPT B3 533 43900 19389 04-15 @4:33 472 P.13-139

NMEFAIN PARIS
TRACTOR - - MODEL NUMBER BI1 2970A

GROUND DRIVE
as 22
2
1
3
KEY PART " kY pamr
NO. NO. DESCRIPTIQN NO. NO. DESCRIPTION
1 73680500 Nut. Crownl'ock 5/1648 14 73930800 Nut, Centerlock 3/8-18 UNC
2 74760512 Bolt, Hex 5/18-18 LUNC x 3/4 15 73880600 Nut, Crownlock 3/8-16 UNC
3 141341 Keeper, Mower Drive Belt, Engine 17 122052X Spacer, Retainer
4 138029 Pulley, Engina 18 131458 Spring, Extension
5 10040700 Washer, Cocik7/16 19 73510500 Nut, Keps 5/16-18 UNGC
6 71170744 Bolt, Hex, "Fin 7/16-20 Grade 5 20 139919 Keeper, T/A Ground Drive Belt
7 124525X Traction\V=Belt Drive 21 19111018 Washer 11/32 x 5/8 x 16 Gauge
8 .123405X Keepé&r;-1/A Ground Drive Belt 22 123404X Keeper, Frame, Ground Drive Belt
2 72140812 Bolt, Carriage 3/8-16 x 1-1/2 23 148792 Keeper Belt Lh Front
10 123396X = Keeper, Ground Drive Belt, Idier 24 17720408 Screw, Thdeut 1/4-20 x 1/2
11 }40911 :\r‘m. téround Drive Clutch 35 128472X Clip, Insulated
-1|§ 15?2173?,(3 V%‘:;i}elraz 3/32 x 13/16 x 16 Gauge NOTE: All component dimensions given in U.S. inches
' 1inch = 25.4 mm

15




FROM :R.Y.P.-SALES DEPT

HEPAIR PARTS
TRACTOR - - MODEL NUMBER BI12970A

TRANSAXLE

{

KEY PART

NO.

COONOOE W

— et wd oA L
DTN

NO,

123385X
12000028
142603

2228M
73680500
72140508
123378X
17490512
146682
121749X
123583X
74760644
19171618
124600X

'123832X

74550412

DESCRIPTION

Pulley

Ring, Retainer

Transaxie Dana, 6 speéd; Model
Number 4360-78

Key, Woodruff #9

Nut, Crownlock 5/18-18

Bolt, Carriage 5/18<18'x 3/4
Strap, Torque

Screw, Hex, Thdr H5/16-18 x 3/4
Spring, Braké

Washer 25/32%\1-1/4 x 16 Ga.
Key, Square .
Bolt Hex\3/816 x 2-3/4

Washef 17432 x 1 x 16 Ga.
Support Hardle Shift LH

Link, Shift

Bolt Hex 1/4-28 x 3/4 Cat. 8

16

BO3 533 490@

KEY PART

NO.

19
20
21
22
23
24
25
26
28
29
31
33
35
36

NO.

10040400
19091210
123539X
105701X
106933X
128215
76020416

7381 0500

128085
128084
108502X
73680600

- 12000001

17720408

1993.04~-15 @4: 33 #4472 P, 1419

DESCRIPTION

Washer, Lock 1/4

Washer 9/32 x 3/4 x 10 Ga.
Arm, Shift ,

Washer, Shift Plate

Knob

Rod, Shift .

Pin, Cotter 1/8 x 1

Nut, Hex, Nylon 5/16-24
Spring, Extension

Support Handle Shift RH
Spacer

Nut Crownlock 3/8 -16 UNC
E Ring

Screw, Thdeut. 1/4-20 x 1/2

NOTE: All component dimensions given in U.S. inches
1inch =254 mm.




FROM :A.Y.P.-SALES DEPT
I Akl FRE G § ML WD

TRACTOR:- - MODEL NUMBER BI12970A

8O3 533 4906 1999.84-15 04: 34 #4472 P. 1519

MOWER LIFT LEVER

KEY PART

NO.

DNDUTD DA —

NO.

126470X
122018X
71110408
73930800
145187
1068451X
141435
74930624
76020412
122027X
136658
133939
19181616
135107
73680400
74760644

KEY PART

DESCRIPTION NO. NO. DESCRIPTION

Clip, Fuel Line 22 132561 Bracket, Lift Lever

Bracket, Mower Clutch 23 76020312 Pin, Cotter 3/32 x 3/4

Balt Hex 1/4-20 UNC'x 1/2 Cat, 5 24 7672J Washer 25/64 x 1-1/4 x 12 Ga.
Nut, Centerlock 3/8-16 25 121933X Tube, Spacer

Asssembly, Cluich Lever 27 108932X Knob

Boli, Shoulder 30 135039 Reod, Tension, Clutch
Assembly, Mewer Clutch Arm 31 73800600 Nut Lock Hex W/ins 3/8-18
Bolt Hex-28-16 x 1-1/2 32 133435 Spring, Extension, Return

Pin, Cotier—i/8 x 3/4 33 62333 Washer

Handle, Lift Lever 34 73800500 Nut, Lock Hex w/Wsh 5/18-18
Lewer Lift 35 133803 Cap, Vinyi, Red

Spring, Compression, Clutch 38 72140506 -Bolt, Carriage 5/16-18 x 3/4
1V_Vash§:‘:r 13/32x 1 x 1€ Ga. 37 73BB0OB0O Nut, Crownlock 3/8-16
Fruninion . :

Nut, Crownlock 1/4-20 NOTE: All component dimensions given in U.$. inches
Boli Hex 3/8-16 UNC x 2-3/4 1inch = 25,4 mm.




#472 P.16-19

94334

803 533 4308 1999.84-15

-SALES DEPT

AN r&antig

FROM :R.Y.P.

TRACTOR - - MODEL NUMBER BI12970A

MOWER DECK

e e e i g e




FROM :R.Y.P.-SALES DEPT

EAE=E FUEENL 8§ SR N

TRACTOR - - MODEL NUMBER BI12970A

MOWER DECK

KEY PART

NO.

ONDOFD RN —

[:4

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
368

NO.

142830
73680500
72140506
7631J
110485X
128774
129895
137645

138497
140296
10030600
850857
140329
106736X
106735X
137607
110452X
123713X
19111016
105304X
128772
19111216
138776
4930M
74600636
19131612
139756
72140808
139757
73800600
140815
73350600
132559
133604
132554
19131316

DESCRIPTION

Mower Deck Assembly
Nut, Crownlock 5/16-18
Bolt, Carriage 5/16-18 x 3/4
Runner, L.H.
Bearing
Housing, Mandrel
Bearing
Shaft & Bearing Assembly, Mandrel
gncludes Key #7)

lade, High Lift
Washer, Hard -
Waslier, Lock 3/8
Bolt '3/8-24 x 1-1/4 Grade 8
Stripper, Mower, Vented
Shield, Defiector
Rod, Hinge ‘
Bracket Assembly, Deflector
Pushnut
Spring, Tarsion
Washer 11/32:x 5/8 x 16 Gauge
Cap, Sleeve
Runner, R.H.
Washer 11/32 x 3/4 x 16 Gauge
Screw Throl Hex Hd Zinc Mwr
Retainer, Spring
Bolt, Carriage 3/8-16 x 2-1/4
Washer 13732 x 1 x 12 Gauge
Link, Lift
Bolt, RhHd Sqnk 3/8-16 x 1
Plafe, Slide Link
Nut, Lock Hex w/Wsh 3/8-16
Rod, Clutch, Primary
Nut, Hex, Jam 3/8-16
Arm, Suspension, Rear
Trunnion. 3/8-16
Rod, Clutch, Secondary
Washer 13/32 x 13/1€x'18 Gauge

803 533 4960

19

1993:84-15

KEY PART

NO.

37
38
39
40
41
12
43
44
45
46
47
48

49’

850

81

52

53
54

585
56
57
&8
58
&0
62
€3
70
71
72

-

NO.

76020312
133840
129953
129208
137266
121318X
122052X
19131612
73680600
126520X
133502
133503
133551
131289
130840
17490512

131288
72110814

4021
156782
72140608
19131212
73680500
19111112
3146R
44974
19162016
19131610
133943
144975 -
130794

B4: 35 #4722 P, 1719

DESCRIPTION

Pin, Cotter 3/32 x 3/4
ldler Arm
Washer, 150 Thick

Pulley, Mandrel -

Nut, Flarigelock 9/18

Pullgy, Flat Idler
Spacer,Fetainer

Washér 13/32x 1 x 12 Gauge
Nut:-Crowniock 3/8-16

Belt .

Spacer, Idler Arm

Stiffener, Idier Armn

riod, Plvot

Rod, Brake, L,H.

Brake Assembly

Screw, Hex Washer Head, Thd.,
Roll. 5/16-18 x 3/4

Rod, Brake, R.H.

Bolt, Carriage

3/8-16 x 1-3/4 Grade 5
Retainder Spring

Plate Adj, Link Rear _

Bolt Carriage 3/8 - 16 Unic X 1
Washer 13/32 x 3/4 x 12 Ga.
Nut, Crownlock 5/16-18
Washer 11/32 x 11/16 x 16 Ga.
Retainer Spring

Spring, Retainer

Washer 1/2 x 1-1/4 x 16 Ga.
Washer, Flat 13/32x 1'x 10 Ga.
Washer Hardened

Mower Deck, Serv. 38 HP, LR
Mandrel Asm (includes Key #'s 5-8,
10-12, 39 and 41)

NOTE: All component dimensions given in U.S. inches
' 1inch = 25.4 mm -




WHEELS & TIRES

KEY PART
NO. NO. DESCRI
1 59182 Cap, Vs
2 65138 Ste e .
3 278H Flttl aase (Front Only)
4 137422 Tire, {
132703 ire, Rear
5 59904 @, Tire, Front
o Supplied, Service ltem Only)
8134H e, Tire, Rear
~{Not Supplied, Service ltem Only)
122394, i, Front
. 25X Rim, Rear

Cap, Axle (Front and Rear)
Bearing, Flange (Front only)
Washer 25/32 x 1-5/8 x 16 Gauge
Sealant, Tire (10 oz. Tube)

All componant dirmensions given In' U.S. inches
Tinch =254 mm




FROM :RA.Y.P.-SALES DEPT 83 B33 4908 1999:@4-15

Tl /I raniy

TRACTOR - - MODEL NUMBER Bi12970A
DANA TRANSAXLE - MODEL NUMBER 4360-79

@41

35

#avz P.18-19

35 4 s A et iy a2t




FROM :R.Y.P.-SALES DEPT 883 533 4900 19399, @4-15 @4: 36 #472 P.139-19

FALCrFAIN FARID. o :
TRACTOR - - MODEL NUMBER BI12970A

DANA TRANSAXLE - MODEL NUMBER 4360-79

KEY PART : . KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 142671 Housing, Upper 41 105928X Sprocket, 9 Teeth

2 2274 Screw, Self-Tapping, Large ‘ 42 110084X Gear, Bevel, 42 Testh

1/4-20:x .734 43 134394 * Assembly, Klt;"Shim .750 Shaft

3 134400 Ball, Detent - 44  120473X Shaft, Biive ’ -

4 105904X Spring, Detent 45 142678 Gear, Splir, 12 Teeth

5 105905X Screw, Set . 46 142679 Geay; Spur, 15 Teeth

6 138235 Kit, Shifter Assernbly 47 120407X Gear, Spur, 20 Teeth

7 134388 Boot, Shifter 48 106589X Gear, Spur, 25 Teeth

8 134791 Screw, Tapping w/Sesaler 48 120408X Gear,)Spur, 28 Teeth

9 138241 Square Ring . - 50 105937X Gear, Spur, 31 Teeth
10 142672 Ring, Retalning 51 2228J Washer, Plain .832 x 1.00 x.060
11 134793 * Assembly, Kit, Shim .625 Shaft 52 134401 Washer, Neoprene
12 142673 Bearing, Flahge 53 2264J Washer, Plain .758 x 1.25 x 031
13 120415X Washer, Plain’ .632 x 1.38 x .046 54 120474X Axie, L.H. , :
14 142674 Key, Woodruff, #9 . 55 110081X Gear, Miter, 15 Teeth
15 138234 Assembly, Kit, Input Shaft 56 108941X Ring, Retaining
16  110078X Pinion, Bevel, 14 Teeth 57 110071X Gear, Spur, 32 Teath
17  105909X Ring, Retaining 58 1z0852X Shaft, Cross
18 105810X Chain, 24 Pitches 59 190082X Gear, Miter, 15 Tasth
19 105911X Bearing, Flange 60 £120475X Axle, R.H.
20 142875 Gear, Spur, 14 Teeth , 61, 142680 Housing, Lower
21 138246 Collar, Clutch 2( 120961X Puck, Friction
22 138238 Asserribly, Kit, Cluteh Keys 8372944 Dise, Brake
23 73810500 Locknut 5/16-24 €64\ 108989X Spacer
24 142676 Shaft, Intermediate 85// 120853X Jaw, Brake
25 2244J Key, Woodruff, #81 68 120954X Pin, Dowel|
26 105916X Ring, Retaining 87 134799 Screw, Self-Tapping, Large
27 120470X Sprocket, 18 Testh 5/16-18x2.25
28 110070X Spacer 68 138244 Lever, Aciuating
29 142677 Gear, Spur, 37 Teeth 69 108998X Washer, Plain 321 x 1.00 x .0585
30 142881 Gear, Spur, 35 Teeth 70 120958X Bracket, Anti-Rotation
31 120405X Gear, Spur, 30 Teeth 71 106588X Screw, Self-Tapping, Large
32 108980X Gear, Spur, 25 Teeth 5/16-18 x 1.44
33  120408X Gear, Spur, 22 Teeth 72 120951X Puck, Friction
34 134798 Gear, Spur, 19 Teeth 73 120416X Grease
35 105925X Washer, Plain .640 x 1.37 x 081 ;
36 2232J Washer, Plain .632 x/1.00-¢/026 " Use in combinations to maintain proper clearances
37 108978X Spacer .630 x 1.00,x 168 '
38 110079X Assembly, Gear, Combination of **  Order Key No. 15

12 Teeth and 35 Testh ‘ . .

39 124638X Shaft, Idler : NOTE: All'component dimensions given in U.S. inches
40 120472X Spacer .635 x .B75 %/ 755 1inch =25.4 mm

'

21




